interatletika”

PRODUCTION AND SALE OF SPORTS GOODS

Customer support:
+38 095 273 81 53
play.interatletika.com

DATA SHEET

Dog park equipment

WWW.PLAY.INTERATLETIKA.COM Page 1



CONTENT

1. GENERAL INFORMATION ... .cuiiiitieeeeiesiiiireee e s e essirrre e e s e s e s ssiraeae e e s s s s ssassaneeas OwunbKa! 3aknagka He onpegeneHa.

2. MAIN TECHNICAL DATA AND CHARACTERISTICS....ccctte ettt ettt esieeeieeesteseseteesteesteessteeessaeesnseessesesseeesnseesssessnsesenses 3

3. COMPLETENESS AND CHARACTERISTICS OF THE MAIN PARTS OF THE PRODUCT ......ooviiviiieeeciiee et 3

4. PROCEDURE FOR ASSEMBLING AND INSTALLING THE PRODUCT .....ooiiiiiiee ettt ecttee ettt e sitee e e ertee e s envae e e enane s 11

LT {0 1 10 o ] SRS 24

6. PRODUCT MAINTENANCE ... .eitiieeecieeeecciee ettt e e erttee e e st e e e e s tae e e eataeeesasaeeaeastaeeeastaeeeansaeeaeansaeeeanssasesassneesasaneesnns 24
FOR NOTES

WWW.PLAY.INTERATLETIKA.COM Page 2



1. GENERAL INFORMATION

Purpose and content of this document. This document contains a general description of the equipment,
information on installation, intended use, maintenance, current repair and manufacturer's warranty.
Distribution of this document for product modifications. The manufacturer can make changes to the
design of the product, aimed at improving its characteristics, changing the design, etc. This document may not contain

a description of such changes, but applies to such modified products.
2. MAIN TECHNICAL DATA AND CHARACTERISTICS

Table 1 — Basic parameters

Ground level

Dimensions, mm .
NQ Product name Code Length Width Height Weight, kg
1 | Barrier 2 levels BO001 2000 100 1001 66,65
2 | Barrier 3 levels BO002 3000 100 2000 141,90
3 | Barrier 3 levels B0O002.1 3000 100 1200* 100
4 | Barrier Wheel BO003 1180 756 1478 21
5 | Angled wall BO004 4169 1000 1603 143,03
6 | Straight beam BO 005 8612 264 997* 120
7 | Slide with handrails BO 006 7016 1000 4074 366
8 | Slide with handrails BO 006-2.5 6019 1000 4074 315,5
9 | Angled wall BOO007 2074 1500 1596 127,98
10 | Hide-out BO008 1000 1000 1999 64,87
11 | Athletics barrier BO009 1000 50 750 7,71
12 | Trench BO010 9532 1000 1000 241,79
13 | Slalom BOO11 7000 850 1000 48,73
14 | Long jump BO012 1537 1262 1200 39,93
15 | Swing BO013 4250 534 702 52,47
16 | Connection BO014 93 93 150 0,77
17 | Connection 615 mm BO014.1 100 100 615 0,85
18 | Information post-trash bin BO 016 400 250 2296 29
19 | Barrier BO 017 1058 400 1000 9
* Height from ground level
3. COMPLETENESS AND CHARACTERISTICS OF THE MAIN PARTS OF THE PRODUCT
Table 2 — Product appearance
BO 001 — Barrier 2 levels
2000

x 1000

:\

e

}§ = =

y/,

1
()
(=]
(=1
—

WWW.PLAY.INTERATLETIKA.COM

Page 3




BO 002 - Barrier 3 levels

1180

1000
1000
1000
<
S
S
™~
<
>
2
2 [
g  F S
- nll= s
Ground level | S
Irs3
3000
D%W—Wﬂ
2
BO 002.1- Barrier 3 levels
wag g Hoe
a
8
S
5 1 E 1F
1k 1k =
2 \Gmund!eve." §
000
8
kot
BO 003 — Barrier Wheel
i (] {e]
r; q
i
O
~
\ o

756

WWW.PLAY.INTERATLETIKA.COM

Page 4




BO 004 — Angled wall

1603

2103

Ground level

500

4169

1000

BO 005 — Straight beam

8602

T
=

5

997
14897

500
™
I
A [TTIT1

Ground level

BO 006 — Slide with handrails

MG

‘,;,5/1 o N\

E=i=

WWW.PLAY.INTERATLETIKA.COM Page 5




LTI \

AN

N

1000

Ny
L/ 1 =
‘ = E—
Level of ground (coverage)
5 <
1 8
| 900 |
7016
BO 006-2,5 — Slide with handrails
1000
s ™ N =
S ZaN I
. Lo
\ 3
Ground level
I N o
o
o

6019

WWW.PLAY.INTERATLETIKA.COM

Page 6




BO 007 — Angled wall

 Ground level

1500

1596

500

2074

BO 008 — Hide-out
o o
ol R
o D
S
°
Nillia - 7000 _QE——
:r) Ground level
1000
S
S
BO 009 — Athletics barrier

A
{
v

1000

1250

C

Ground level

@335

500

WWW.PLAY.INTERATLETIKA.COM

Page 7




BO 010 - Trench

1000

2000

1900

2000

| Ground level

9000
9532

000}

005

BO 011 - Slalom

Page 8

WWW.PLAY.INTERATLETIKA.COM



1000
1

850

BO 012 — Long jump

T

1200

250

162

Fﬁ \

1537

151

Y/
7

1500

BO 013 - Swing

WWW.PLAY.INTERATLETIKA.COM Page 9




4250*

= e
N
S
. =
534*
BO 014 - Connection
C ;\\‘\\
)
10 R ]
o = S
" il - Ground level
?93
=iy
(Yo
e ol c
| 100
BO 014.1 - Connection
o
B
=
< S
X
Q Ground level
- = % 4| @97
55 ~
G
P =
S, s
- - 700 .
WWW.PLAY.INTERATLETIKA.COM Page 10




BO 016 — information post —trash bin

2255

250

n
!

L‘rou 7 fevel

500

BO-017 — Barrier

- N
y
A
a Ground level o
J 1058 ] 400

1004

500

4. PROCEDURE FOR ASSEMBLING AND INSTALLING THE PRODUCT

Tools and accessories. The product does not include the tools required for installation.
The procedure for assembling and installing the product.
1) The assembly scheme is shown in the table 3.
2) The ground level is shown in Table 2. After installing the product in the ground, the pit is tightly compacted
3) BO 006 — concrete according to table 4
Products BO 003 and BO017 are supplied assembled.

WWW.PLAY.INTERATLETIKA.COM Page 11



Table 3 — Assembly scheme

BO 001 — Barrier 2 levels

Pos. Name Weight, kg | Q-ty
1 | Right rack 8 1
2 | Middle rack 13 1
3 | Leftrack 13 1
4 Board 40x100x834 Z2 10
5 | Board 40x100x914 2 5
6 | cap M8 30
7 | cup M8 30
8 | Bolt M8x55 30
9 Nut M8 GOST5915 30
10 | Washer 10 GOST11371 30
S
BO 002 — Barrier 3 levels
2 Name Weight kg | Q-ty
1 | Right rack 8 1
2 | Left rack 13 1
3 | High rack right 22 1
4 | High rack left 23 1
5 | Board 40x100x834 2 20
6 | Board 40x100x914 2 15
7 | Cap m8 70
& | cupms 70
9 | Bolt M8x55 GOST7802 70
10 | Nut M8 GOST5915 70
11 | Washer 10 GOST11371 70
BO 002.1 — Barrier 3 levels
Pos. Name Weight kg | Q-ty
1 | Right rack 7 1
2 | Left rack 11 1
3 | High rack left 16 1
4 | High rack right 15 1
5 | Board 40x100x834 2 12
6 Board 40x100x914 2 12
7 Cap M8 48
8 Cup M8 48
9 Bolt M8x55 GOST7802 48
10 | Nut M8 GOST5915 48
11 | Washer 10 GOST11371 48

WWW.PLAY.INTERATLETIKA.COM

Page 12




BO 003 — Barrier Wheel

58 10 9 129 7 6

Pos. Name Weight, kg | O-ty
1 | Rack 6 2
2 | Crosshar 2 2
3 | Chain 6x42-22 DIN763 (L=936mm) 4
4 | Firefighting carabine 8*80 DIN5299C &
5 | Cap 517 (fig.) 8
6 | cap517(7) 8
7 | Bolt M10*60 DIN933 (full thread) 8
& | Nut M10 DIN934 (hexagonal) 8
9 | Washer 10 DIN125 (flat) 16
10 | Washer 10 DIN7980 (spring) 8
11 | Plug 25x40 4
12 | Plug 40x40 2

WWW.PLAY.INTERATLETIKA.COM

Page 13




BO 004 - Angled wall

Pos. Name Weight, kg | Q-ty
1 | Frame 14 2
2 | Bridge 6 1
3 | Incline frame 19 2
4 | Binder 2 1
5 | Board 40x200x1000 3 25
6 | Cap M8 50
7 | cup ms 50
8 | Bolt M8x55 GOST7802 50
9 | Bolt M10x65 GOST7798 8
10 | Bolt M10x45 GOST7798 4
11 | Nut M8 GOST5915 50
12 | Nut M10 GOST5915 12
13 | Washer 10 GOST6402 8
14 | Washer 10 GOST11371 50

WWW.PLAY.INTERATLETIKA.COM

Page 14




BO 005 — Straight beam

Pos. Name Weight, kg | Q-ty
1 | Side rack 8 3
2 | Bridge 16 2
3 | Angle bar 16 2
4 | Connector 5 2
5 | Gangway 7 2
6 | Ascent 6 2
7 | Bar 14
8 | Cap 19 fig. 3 6
9 | Cap 191 2 6
10 | Cap M8 40
11 | Cup M8 40
12 | Bolt M8x30 GOST7802 40
13 | Bolt M10x40 GOST7798 4
14 | Bolt M10x45 GOST/798 2
15 | Bolt M10x65 GOST7798 6
16 | Nut M8 GOST5915 40
17 | Nut M10 GOST5915 6
18 | Nut M10 GOST985 6
19 | Washer 10 GOST11371 46
20 | Screw 4x25 GOST1145 28

WWW.PLAY.INTERATLETIKA.COM Page 15




BO 006 (BO 006-2.5) — Slide with handrails

. Bolt M8x70 GOST7802

Washer 8 GOST11371 Nut M8 GOST5915

Nut M8 DIN9SS  / Cap M8
Cap 13 /
s
/¥
lf’
\ ¢
\\“H‘/ /f \ Site
Bolt M8x75 GOST7798 Small partition
cp1z | 4
Small support
Bolt M8x75 GOST7798 Washer 8 GOST11371
/| NutM8DINSSS5
; Cap 13 y Washer 8 DIN985
N MNut M8 DIN985

Bolt M8x75 GOST7798

Cap 13
Cap 13 . Y

o
Bolt M8x20 GOST7798

Ve

Washer 8 GOST11371 /<\
Nut M8 DIN9S5 .~~~

WWW.PLAY.INTERATLETIKA.COM Page 16



BO 007 - Angled wall

15

7 /
/
i 13 11 1
\, -
Pos. Name Weight kg | Q-ty
1 | Incline frame 20 2
2 | Binder 4 1
3 | Inclined wall 19 1
4 | Step 1 6
5 | Wall 20 1
6 | Clamp 2
7 | Wall 19 2
8 | Cap M§ 4
9 | Cup M8 4
10 | Bolt M8x35 GOST7802 4
11 | Bolt M10x45 GOST7798 4
12 | Nut M8 GOST5915 4
13 | Nut M10 GOST5915 4
14 | Washer 10 GOST11371 4
15 | Screw 4x16 GOST1145 4
16 | Screw 4x40 GOST1145 16

WWW.PLAY.INTERATLETIKA.COM

Page 17




BO 008 — Hide-out

NP _
2 > B N
N
6/ 121 11 \7 A UL
ty B
65&! R
|
[
=
o A
.83
Pos. Name Weight, ki Q-ty
1 | Beam support 2 3
2 | Shield 12 1
3 | Observation shield 12 1
4 | Rack 11 3
5 | Angle bar 45x45x40 (90 degrees) 20
6 | Cap M8 43
7 | cup M8 43
8 | Bolt M8x25 GOST7802 20
9 | Bolt M8x120 GOST7802 7 3
10 | Nut M8 GOST5915 23
11 | Washer 10 GOST11371 43
12 | Screw 8x50 GOST11473 20

WWW.PLAY.INTERATLETIKA.COM

Page 18




BO 009 — Athletics barrier

Crossbar

Frame

BO 010 - Trench

Washer 10 GOST11371

Self-locking nut M10 DIN9S5
Cap 19 fig.

Bolt M8x55 GOST7802

Bolt M10x65 GOST7798

Cap 1911

Board 40x200x1000 Nut M10 GOST5915

Washer 10 GOST11371

Self-locking nut M10 DIN985

Cap 19 fig.

Nut M8 GOST5915

Bolt M10x45 GOST7798

Cap M8

Washer 10 GOST11371

WWW.PLAY.INTERATLETIKA.COM Page 19




BO 011 - Slalom

Pos. Name Weight, kg | Q-ty
1 | Section frame 11 3
2 | Middle section frame 9 1
3 | Rack 12

BO 012 - Long jump

=1

ANV,
D

Py

Pos. Name Weight, kg | Q-ty
1 | Step 1 8 1
2 | Step? 7 1
3 | Step 3 7 1
4 | Step 4 7 1
5 | Step 5 &g 1
6 | Rack 4

WWW.PLAY.INTERATLETIKA.COM

Page 20




BO 013 - Swing

Screw 4x25 GOST1145

15Q 940

852

54

i
!

BO 014 - Connection

Cap nut M10 DIN1587

Handle

Frame

7 N\ 7\
N/

WWW.PLAY.INTERATLETIKA.COM

Page 21




Table 4 — Concreting scheme

BO 001 - Barrier 2 levels

_ 450 _
| | | ‘
S
L] (] HIE-
\
P 920 | 1000 ]
B 1920 N
BO 002 — Barrier 3 levels
450
[
0 O O SE
1000 | 920 | 1000
B 2920 N
BO 004 — Angled wall
450
S _ R
Y R EE | i 2| T
! N !
8 g ! “%%» ! 8
e = 200 I I 200 =
| ‘ Y & \
A
” 1690 | 738 - 1690 .
BO 005 - Straight beam
S S 450 450
N N
| - = % . %
v - - 5 @ |2
2004 | T2o72 | _ | 2212 _|_ 2004

8552

WWW.PLAY.INTERATLETIKA.COM Page 22



BO 006 — Slide with handrails

1450
2954 _ 840 2954
" 6749 |
BO 006-2.5 — Slide with handrails
1450
8 8
o
S
e i)
2456 840 2456

BO 007 — Angled wall

200

1350

200 (| M 200

1995

BO 008 — Hide-out

450

)
o
450

900

900

WWW.PLAY.INTERATLETIKA.COM Page 23




BO 009 — Athletics barrier

) ] \
oz o | B
) ) r
N 784 |
BO 010 - Trench
- 0482 _
5 S s N
Q“ <t [ l—‘!—l | [ l—‘!_—l | ‘ Q‘
S 3 200lE=r=—l 200 200 F—==x] 200 S
2030 | _ 1738 _|_ 1946 _|_ 1738 _|_ 2030

B ~ Backfilling
0 7 =
1 Concrete
501~ 4
550 1

5. PRODUCT USE

Do not use the product until it has been fully and permanently installed.
Do not allow the product to be used directly by a person.

6. PRODUCT MAINTENANCE

You have purchased high-quality and reliable equipment. In the process of its production, the requirements of
regulatory and technical documents of Ukraine, the CIS countries and the European Union regulating the production of
children's gaming equipment were taken into account. However, it should not be forgotten that when operating any
technical product, certain rules and requirements must be followed. Despite the fact that our product is of high quality
and reliability, this rule applies to it in full. You should be aware that the implementation of the following rules and
recommendations for product maintenance is aimed at ensuring that your child, the child of your friends or
acquaintances is safe and no unforeseen factors threaten his health, life.

Remember that the operation of the product is accompanied by the influence of various negative factors on it,
a complete list of which cannot be predicted. Among them, an important place is occupied by natural factors and
factors caused by human influence on equipment. As a rule, their action initially leads to disruptions in the appearance
of the product. Thus, under the influence of factors caused by the exploitation of a person, there may be damage to the
integrity of the paint coating of parts made of wood, in the form of scuffs, chips, incisions, and when exposed to parts

WWW.PLAY.INTERATLETIKA.COM Page 24



made of metal, damage to the paint coating in the form of nicks, chips, abrasion, etc. This leads to the emergence and
development of defects that can be the cause of the destruction of the product. The product is particularly dangerous
if it is used for other than its intended purpose, if the permissible loads are exceeded, or if vandalism occurs, as these
factors can cause irreversible changes in the structure of the material from which the product is made, leading to
destruction.

The maintenance of the product implies, first of all, the responsibility of the user to comply with all
recommendations provided in this document, starting with a daily inspection of the external condition of the product
before operation.

Daily inspection of the product is a very important procedure. With its help, you can timely detect any changes
in the appearance of the product (deformation of individual parts, deformation of the structure as a whole or part of it,
damage to parts, cracks of welds, as well as the absence of fastening of parts of the product, etc.).

Before using the product, check its operability, absence of damage, dirt on the product, sharp edges, reliability
of fixing the structure, absence of unnecessary objects on the surface of the site. If the product is damaged, fully or
partially inoperable, or has any other defects, do not use it.

During operation it is also necessary to inspect the condition of the product periodically - the current inspection.
It includes an external inspection of the product, checking its operability (in the presence of moving elements - the
smoothness of the movement of mechanisms, compliance with operating modes, etc.). Current inspection allows you to
detect malfunctions caused by the operation of equipment, climatic conditions, acts of vandalism and other factors,
until they reach a critical level and the destruction of the product. The current inspection is carried out in order to detect
foreign objects that may threaten the user and lead to violations of the functioning of the product. The frequency of the
current inspection is set by the owner taking into account the operating conditions. If you do not have sufficient
technical knowledge and skills to conduct such inspections, we recommend you to contact the authorized specialists of
the manufacturer in order to obtain advice.

Every three months, a scheduled inspection should be carried out, which primarily concerns the foundation
part, load-bearing elements and connection nodes of elements (their integrity and degree of deterioration).

The main annual inspection must be carried out annually by authorised specialists of the manufacturer. During
the inspection, the technical condition of the equipment shall be assessed for compliance with safety requirements. The
degree of deterioration and damage to wooden elements and their ability to withstand the applied loads, damage,
corrosion of metal elements and the impact of these factors on the safety of the product are determined. The
inspection also helps to identify the impact of repairs, if any, on the safety of the equipment.

Based on the results of the inspection, a maintenance procedure is carried out to eliminate the identified
discrepancies in the product's operation. This procedure includes assessing the condition of parts and assemblies,
replacing worn parts, and restoring the integrity of protective coatings. The results of the inspections, as well as the
procedures carried out as a result of the inspection and maintenance of the product must be properly documented in
the Registration Journal, which is an integral part of this passport. The owner of the product must keep the acts of
maintenance of the product, acts of repair work.

WWW.PLAY.INTERATLETIKA.COM Page 25



WWW.PLAY.INTERATLETIKA.COM Page 1



